
UK-ST20170117  VER:2.1

BG60075

A
33

A
1

A
2

A
3

A
4

A
5

A
6

A
7

A
22

A
11

A
20

A
25

A
17

A
27

A
28

A
29

A
24

A
31

A
32

A
8

A
9A

10

A
13

A
14

A
26

A
30

A
18

A
19

A
12

A
38

A
42

A
34

A
36

A
47

A
37

A
56

A
56

A
43

A
44

A
45 A

46

A
39

A
48

A
49

A
50

A
51

A
35

A
40

A
41

A
16

A
15

A
52

A
53

A
54

A
55

A
23

A
21

NO DESCRIPTION NO DESCRIPTION
A1 nut M10 A29 nut M10
A2 outer flange A30 connector 
A3 fibre wheel A31 right guard cover
A4 inner flange A32 screw M4X8X10
A5 screw ST4.2X16 A33 screw M6X12
A6 left guard A34 right tool rest
A7 housing A35 plain washer
A8 carbon brush A36 tooth washer
A9 brush holder A37 wing nut

A10 brush holder cap A38 soft shift 
A11 cord A39 tooth washer
A12 screw M4X12X10 A40 earth connector piece 
A13 NutM5 A41 spring washer
A14 spring washer A42 screw M5X6
A15 plain washer A43 cord sleeve
A16 nut M4 A44 screw M5X6
A17 guard bracket A45 cord clamp 
A18 transparent guard A46 base
A19 bolt M5X35 A47 screw ST4.2X16
A20 stator A48 base cover
A21 screw ST4.2X40 A49 rubber foot 
A22 rotor A50 plain washer
A23 wheel adapter A51 screw M5X6
A24 right guard A52 switch 
A25 screw ST4.2X16 A53 plain washer
A26 inner flange A54 nut M8
A27 grinder wheel A55 switch knob

A56 bearing 6000RSA28 outer flange


